¥ Voxelab

3D Printer User Manual
3DITENHLE AR

Aquila C2

Note: Each printer is tested before leaving factory. It is normal if there are some
residues in extruder or some tiny scratches on the build plate. It won't affect the
printing quality.

I BA 3D TMNEL ARSI, SREELAFEEMRENITNTEESE
AR, HEERAR, FRIER.

V1.2.1-20210731



Content B&

Thank you for choosing Voxelab products. For your convenience, please read

the manual carefully before using it. Operate the printer accordingly.
Voxelab team is always at your service; contact us at any time if you need
any assistance.

Official website: www.voxelab3dp.com

(Get tutorials, software, firmware, printer maintenance and relevant
information)

Email: support@voxelab3dp.com

RRSHRIERFHE A VoxelabB = & :

ATIEEFERAT R, BEEERZAFRDEIAREE, HmRR
BRI BB AR A TIRE

VoxelabE B ZEE R TR ERMENRS . EERETREPEBEEM,
BEIUTHERRD RS RMNER.

BR#E: support@voxelab3dp.com

MEEIE: 400 886 6023

&/5HiE: 0579-82238189

BEERMRIFRE

01

Notes
fERAA

Product Introduction
gEEN

Equipment Parameters
RESH

Spare Parts
TEMER

Assembly Guide

LR EE3DITENA

Operation Guide
fEFI3DITENHL

Start Printing
BHIRITED

Mainboard Information
FIRER

Printing Notice
HEEREW

Trouble Shooting
HEIRE



Notes {ER 40

pwon =

Do not make any modifications to the printer. To avoid personalinjury or property damage please ensure your operation followed by the Guide.
Dress properly. Do not wear loose clothing or jewelry. Keeping your hair, clothing and gloves away from moving parts.

Do not directly touch the nozzle and build plate to avoid high-temperature burn.

Do not expose the printer in flammable liquid, gas or dust environment (The high temperature generated by operating printer may react with dust,
liquid, and flammable gas in the air and cause fire).

Do not put the printer on a shaking place. It may affect the printing quality.

Children and untrained personnel are not allowed to operate the printer alone.

Operate the printer in a well-ventilated environment. Some materials may emit odors during the printing process.

Do not manually move the nozzle or printing platform while booting up, lest printer damage.

Never use the printer for illegal activities.

. Never use the printer to make any food storage.

. Never put the printed model into mouth.

. Lower the build plate before loading/unloading filament. The distance between the nozzle and build plate should be at least 50 mm.
13.

Ensure regular maintenance for the printer; use dry cloth to remove dust and adhered residues.

A Watch out for the sharp edges and corners of the profile.

O N WU R WNS

©

10.
1.
12.
13.

B BTN TEARER, BRRRBERE, BRERBIASHENMFRE.
EERITEINE, B2FREM. FE. KERNSEZENRENNE.

BN TR EEMBIEMITEN TS, BHIEHREERG.

BABTENRMEET TRESE, RERKENHRES FTONETFENSRETEREESPHMNE., RIE. TTRESERMSIRKR) .
BTN EERNRASEMARENRER, ITONRHSHIMITEHNRE.
JLERAREENIARE RIRERITEIN

BEBRFETERITEON, BAFEMITNIR DI ERIRK,

BEAEFIRS TFNREBHELAITENTES, BRITEDHEHE,

BRI BZFT N TIE L RAED.

BRI E R EEE R,

BEMBITEREMA DR,

EATEDHLETHER ZIR1ERY, BISLAMFABEMRIFS0OMmMENES (EETE, BofREMBSLERE) .
BESIPITON, BTAETEE HERLE5SNLENEY,

A\ Bitinftegsn, TERe.

02



1. XE-axis kit XEAHEE 14 8. X-axis tensioner X#3k &£28

2. X-axis limit sensor X#H PRI (&% EE 9. Power switch and socket B3iREFF % K I EE
3. Build plate $TEDEE 10. Screen BRE

4. Y-axis tensioner Y43k Z28 11. Knob switch FesiFFx

5. Extruded kit #F A4 12. Voltage regulator BBERETHY

6. Material rack and spool holder R} 22 &4} 23 & 13. Power supply Bi&

7. Z-axis passive block Z#i# shk 14. Machine base #128/EEE

03

15. Y-axis limit sensor Y PR{I % ka8
16. Y-axis motor YAHEH]

17. E-axis motor EAfE4

18. X-axis motor X4

19. Coupling Btihas

20. Z-axis limit sensor ZiHPRAI{E RRES
21. Z-axis motor Z¥HEH]



Model | B4 &

Print size | B R

Forming technology | ®E#Z A
Number of nozzle | Bk 2
Layer thickness | BE

Nozzle diameter | BEEE R

XY axis precision | ¥ &

Filament | 3TEN#1#L

File format | &

Working mode | $TENA
Compatible slicing software | T & ] K 54
Power specification | BB
Total power | 2I1ZE

Hotbed temperature | REKRE
Nozzle temperature | B8 E
Resume printing fuction | BrE4E$T
Filament sensor | B4

Dual z-axis screws | S Zif 2+
Language switch | iE5 )i
Computer operating system | EBfRIE{ER %K
Print speed | $TENERE

Equipment Parameters 885

Voxelab Aquila C2

220*220*250 mm

FDM

1

0.05 mm - 0.4 mm

Standard | #x& 0.4 mm

+0.2 mm

®1.75 mm PLA

STL / OBJ / AMF

Memory card offline printing or online printing | fFf#&-RBE AT ENSEXHLITED
VoxelMaker / Cura / Simplify 3D

Input | A AC115/230V 50/60Hz Output | #Hi: DC 24V
360w

<100°C

<250°C

Yes | ¥

No | Rz

No | Rz

English

Windows 7/10 / Mac OS

<180 mm/s, 30-60 mm/s normally | <180 mm/s, IE&A30-60 mm/s

04



Spare Parts F&iE

o

(o)

\
Printer base *1 Screen kit *1 Power supply kit *1 Extruder kit *1 Z-axis passive block *1
JREEAH 1 EREAM BIRAM FrAs ZHAR DR *1

X-axis tensioner *1 Z-axis motor kit *1 X-axis limit sensor kit *1 XE-axis kit *1
XHREEES 1 ZHBAAM <1 XHPRAIEREES *1 XEHHAE A *1
Z-axis profile (left) *1 Z-axis profile (right) *1 Gantry profile *1 X-axis profile *1 T-shaped screw rod *1
ZHBM () *1 ZHEM (R) 1 TRERELAS *1 XEEE *1 TRIZAT

05



Spare Parts 45

Material pipe and
nut *1

HRRARE 1

2020 profile cover *2
2020 BB *2

Synchronous belt *1
EEZ:

=)
I\

Material rack *1
e &

Storage card and

Remove tool *1 *  Cable tie *1 Needle *1
ERFII " @E*1 card reader *1
FRERRIERE

B
Wrenches and o \
Power cable *1 /’ )} screwdrivers ‘ Nozzle *1
IR *1 /// 7 RFMIBLT) t‘/\ w50 *1

M6 Pneumatic joint *2
M6 EHEL*2

Hexagon socket countersunk Hexagon socket button
head screw M4x20 *2 head screws M4x6 *2

Hexagon socket head cap
screw M4x20 *2

RN A EAESLIZETMAX20 *2

Hexagon socket button
head screwsM5x14 *6

A7 AT SLIRETMAX20 *2 W75 FE SLIZETMAX6 *2 A T E SLIBETMEX1 4 *6

7S B S A B 94T PRI B L AR S 9RET
M5x45 *5 M5x25 *5

Hexagon socket button
head screws M5x8 *2

WA B SLIRETM5X8 *2

Filament *1

M

Hexagon socket head cap Hexagon socket head spring Hexagon socket head spring

screws M4x8 *2 washer combination screw washer combination screw (@/ M4 T nuts *2
M5x25 *5 -'

PR B SLRETMAXG "2 M55 °5 : "7 warmas

06



Installation of Z-axis limit sensor kit and Z-axis profiles

RIRZHRAE AR 2B

Installation video can be found on Voxelab Youtube channel

Printer base *1

JEEERMH 1

Z-axis profile (left) *1
ZEEM ()1

Z-axis profile (right) *1
ZHEM (R) 11

Hexagon socket head spring
washer combination screw
M5x45 *4

M7 A B SL R A S 125
M5x45 *4

Step: Use four M5x45 screws to fix Z-axis with the base.

BB ERABMSx45RETR Z MM B BN R R L,

07

® == S
|
©® o —o(]
L]
AA

M5x45

= --»
b --»

- -mm o



2 Install Z-axis motor kit, T-shaped screw rod and power supply kit
REZHBYAY, TRAZFNBREAY

Step 1: Lock the T-shaped screw
rod on the Z-axis motor kit, and
then use two hexagon socket
countersunk head screws M4x20 to
slightly lock the Z-axis motor kit

/ T-shaped screw rod *1

TRVEH 1

o on the profile (as shown below).

o, W BTRLAFEAZHEH LT

. . @/ BB B2BAAR T
-axis motor kit *1

HRETMAX208 23 BB R B B

g
ZEEBAAM "1 #E (MEFR) .

Hexagon socket countersunk
head screw M4x20 *2

MRAITSLIRETMAX20 *2
©
Power supply kit *1
BB *1

Step 2: Install the power supply kit on Z-axis profile with two
hexagon socket head cap screws M4x20. The power switch
should be outside (as shown in left figure).

FEB2: F2HANEEELIRTMAX0 BIRA N L REZH A
£ BiRFX—EHS (WMEFATR) .

Hexagon socket head cap
screw M4x20 *2
M7 A B SLIRETMAX20 *2



Install pneumatic joint and XE-axis kit
RESEELMXEMAN

X-axis profile

XHB 1
o O o
[ |
/ Tighten the M6 Pneumatic joint by using open-end wrench. And fix the XE-axis kit with two M5x14 screws.
ERFORFIFAMOS EEL; FA2MMSx 1 ARETEXERA M EEEXHEM L,
XE-axis kit *1 X-axis profile *1
XEHAA M *1 XENEAF *1

M6 Pneumatic joint *1 Hexagon socket button
M6 SE#HEL "1 head screws M5x14 *2

RAFATFELIEETM5x14 *2

Open-end wrench *1
FORFE




Install synchronous belt, extruder kit and Z-axis passive block
REBL T, BSLAHMZHMEEIR

Put the synchronous belt into the profile along the V-wheel of the extruder kit (The belt is on the top of
the profile and under the V-wheel when pushing extruder kit into the middle).

BRSHERAXBEMMED, FHAFREVRHEHEEY (MEFRAFEEXREMDEN, BSHEXHE
MHBEsLvieZiE) .

X-axis kit
XEZEH *1

The highlighted red stripe is the synchronous belt.
AERERRST

Extruder kit *1 Z-axis passive block *1 Install Z-axis passive block.

FrAH 1 ZHagEER *1 RRZMBENR

Synchronous belt *1 Hexagon socket button
BAHE *1 head screws M5x14 *1

MR ESLIRETM5X14 *1

10



Install X-axis tensioner

RRXH K ER

X-axis tensioner *1
X3k EEES "1

X-axis limit sensor kit *1
XHAPRAIEREER *1

Hexagon socket head cap
screw M4x8 *2

WIAFS EIAESLIRETMAXS *2

Hexagon socket button
head screws M5x14 *2
WA FESLIRETMEX14 *2

1. Disassemble the X-axis tensioner.
XK ESEFD A=DESD .

2. Insert the synchronous belt into the tensioner block.
BRSHT—LFIRER,

3. Tighten tensioner with a plastic hand screw nut, and then lock it
with two M5x14 screws on both sides of the Z-axis passive block.

RERAHRETHR,

Note: Please do not tighten the X-axis tensioner screws with too much force.
EE: V2B ENHEKERNERIEH.

11




Install X-axis tensioner
TRXH TR EDR

4. Insert the synchronous belt buckle into the sheet metal slot at the
back of the extruder and tighten X-axis tensioner completely.
BRESHFRHRABSLAHEHNRED, AT RELAGNENIEIES
BEHREEENKEE.

5. Lock the X-axis limit sensor kit on the XE-axis kit with two M4x8 screws.
FA2BMAXBIR 2248 X B PR A& k2R El ETEXERMAB 14 £

12



Install the X-axis moving kit and adjust the tightness of X-axis and Y-axis tensioners

RRXHBHAM, RAEXHSYHIKRER

Take the fifth step: assembled components

goeE A _Whses s

Tips: Manually rotate the X-axis and Y-axis

6. © P ° '} tensioners to the appropriate tightness.
: ﬂﬁﬂ p— 3 Reference standard: Press the synchronous belt
c) o) A .
,,,,, _ neither too loose nor too tense.
Belt being too loose or too tight both affect the
Fl_rt?ﬁ?t printing effect, and being too tight may cause

belt break.

AR FFEMEX YHIKESERIGENNEE,
ASBEBNESE: UFRRERSHTE—RKN
AEERE,

BHFFIHR. SEPSFMITNRR, TETERIE
PR [E) 25 %5 A

. tofeel its tension. It is best when the belt is

1. Make the X-axis kit that moves along the V-wheel to be inserted into the two ends of the Z-axis profile (as
shown in the figure above).

2. Move the extruder left and right to check whether it can touch the X-axis limit sensor and check the
tension of synchronous belt. It is best when the extruder able to touch the X-axis limit sensor and
synchronous belt in a proper elasticity.

Take the second step: assembled components THRXRAMEEVEREEBARNOZHAREN (N LEMR) .
EHEIFHEM 2EABHEL, RECESLESUMMBAEXHMRMERSE, HEERSFTNKRRE, DBSL o] DRMEE) X R E R

%, BSTRERENE,

13



Install the gantry profile and screen kit
RESEMNESAY

M5x25
M5x25 1. Fix the profile on the upper end of the gantry with four
ﬁ 8 M5X25 Screws.
i I 8 FAEIMSX 25125 T TRER R M R E R M Z B B AT B £ 75
Gantry profile *1 [ I
TRERELAH *1 P .
E ' H E Note: Make the counterbores within the profile and
. face upwards. Four cap screws are slotted in the
¥ y counterbores, please tighten the screws down to the
profile edge.
Hexagon socket head spring o s e e g
washer combination screw EE;D@EB@_ME{]U'L%}L%JL AFIZETSLERRRAE RUAM LR E,
M5x25 *4 BT REFESEMFTE,
AN A B SL R R A SIRET
M5x25 *4

Screen kit *1
EREAH

Hexagon socket button
head screws M5x8 *2
RALS T ELIBETMEXS *2 2. Lock the screen kit onto printer base side using two 3.Connect the screen cable to EXP3 port of the screen kit
) M5x8 screws. (as shown).
F2EMSxBIRET R R A MR EINREREAN. BREHES RRAMNEXP3HEE (NEMR) .

14



Install spool holder and profile cover
TEHENEME

Install it on the left

Material rack *1
SEN

Material pipe and

nut *1
HERERSS 1
A
2020 profile cover *2 = > Connect the filament tube
2020 EAfE 2 TRIZE EESHE

Hexagon socket button
head screws M4x6 *2

%L % f)

M7 F T B SLIRETMAx6 *2
‘(‘ T nuts *2
TRIRE *2
’ Step: Put two M4x6 screws and two T nuts into the material rack (as shown), place the spool holder on

the rack and fix on the profile with screws (as shown); then place the 2020 profile cover on both side.
BREERRRESREERNEE, FA2HMAXCIZET R 2B TRIZERAZFINREEERSBEM L (NEFR) .

15



Wire connection

RERE

R "1

X. E. Z-axis motor port
X, E. Z#eylEn

X. Z-axis limit sensor
X, ZHPR{AIfE R8O

@

E-axis motor

ERHERH

@ X-axis limit sensor
X PR (% =28

@ X-axis motor
XHHERH

Z-axis limit sensor
ZHAPRNAIE LS

Z-axis motor
ZieEa )

. Connect the yellow-labeled cable with "E" on 6 pin (4 wires) port to E-axis motor. 6%t (4%) O LHEHEBIRESLE "’ N SEMBYIEE,

. Connect the yellow-labeled cable with "X" on 3 pin (2 wires) port to X-axis limit sensor. 3%t (2%) WO LFHEEERIRSLE X" W& SXHRAEKERIEE,
. Connect the yellow-labeled cable with "X" on 6 pin (4 wires) port to X-axis motor. ¥§6%t (4%4) WO LHAHEBIRELE "X" NESXHBENEE,

. Connect the yellow-labeled cable with "Z" on 3 pin port to Z-axis limit sensor. ¥3%tiH O EHEEEGIRSLE 2" W& S 2R A& RREE,

. Connect the yellow-labeled cable with "Z" on 6 pin port to Z-axis motor. ¥§65tiH O EHEEERSLE “2" NES5ZmBE:E,

. Pass the left power cable through the cable fixed buckle to connect with the right power cable. &AM 8R4 ST E L0568 M BRAIE,

Plug in the power cord (as shown) and toggle the switch to turn on the power. X\ BEZ (AN E FR)HIRENFF X AT FFEIE,

Attention

- Damage might occur if voltage is
set incorrectly. Make sure the
current input voltage matches to
your local mains (115/230 V).

- Plug in power cord and turn
power switch to 1 to turn it on.

- Do not disconnect the cables
when the printer is powered on.

ey

- NREBERERIEH, TTRERIER
BIR, R IEFEVR B ER ITERA
B EIR (115/230V)

- ERBRAH R RIRFXEREIRED
L.

- SANRERE, BANFERL,



Level

Leveling operation video can be found on Voxelab Youtube channel

Check the steadiness of the build plate before leveling. If the build plate is unsteady,
please use open-end wrench to adjust the V-wheel to steady it.
BEFEFBERIN-TFEEERY,; &8, BERAORFAT —TEARMVE
BMEE, #EFEaBInGELR.

——— During the leveling process, please do not
ki i touch the filament tube and nozzle cable.

Stored Fior - | BEIEG, BREMESLERNLIS,

Note: The Ul information is only for
reference, the actual Ul may be different.

AR RERESE, LRUUINE,

Press knob, select [Motion] - [Auto Home] first to ensure the extruder in the home position; then select [Disable Steppers] to assist in leveling.
#EHESH, %P [Motion] - [Auto Home] , S#ELEHEE; %P [Disable Steppers] MEMT F—SHBAFRIE,

17



Level

ke

. Move the nozzle to the top of the leveling nut. Screw the nut and adjust the distance between the nozzle and the
printing platform to about 0.1 mm (Thickness of a piece of A4 paper).

. We can use a piece of A4 paper to assist in leveling, so that the nozzle only scratches on the A4 paper. Adjust the
four leveling nuts in turn until you feel slight resistance from the nozzle when pulling the A4 paper.

. Test whether the distance between the nozzle and the print platform is proper or not. Repeat the above steps 1~2
times if necessary.

CHBEBEATIRE AR, EREE, BTHNES, E2HEEHA0IMm, RFLFEESRES (—KAMENEE) ;
A—KAAEENIRT, ERERNFEEAME L ENREARLBRER. KRTRESENMEFZSHRT, RENARERR
AL BERZ EIR B B HEREN;
.M FEPEERRESE, NAVETES LRSRI-2K,
Note: If rotating nuts but the nozzle still cannot touch the build plate, it might due to the position of the Z-axis limit
sensor being too high; please adjust it accordingly.
AR MERRATFRELEEREMNEITS, XUERATZHRUARSBUERELS, BELBT.

Vo
)

-

N

w

N

I [y 1T

It is suggested that the center
. . position be checked after well
. adjusting the upper 4 positions. 0.1 mm ----»
. . ANEE FHUEREE,
JEYEREPLMIERERE

Nozzle is too far away from build plate
that causes model unable to adhere to
the build plate.

BEBEFAKNET, EHMTEMNETAL.

Yo

Nozzle is too close to build plate that
causes filament failed to sufficiently
extruding. Nozzle may easily be
damaged and clogged, build plate
may be scratched.

BRERTEXE, #MFHARE, BESS
FiR, EmEL, BGITETEE.

Perfect distance between nozzle and
build plate ensures filament extruded
evenly and adhering rightly on the
build plate.

EMFHERYS, NEFEETAE



Preheat Note: The Ul information is only for reference, the actual Ul may be different.
ik ER: RERHRSE, THEUUNE,

Method 1
FE

Hozzle:

Print Preheat

Conf igur:

Press knob, select [Temperature] - [Preheat PLA/ABS]. #&EiEfl, &% [Temperature] - [Preheat PLA/ABS] .

Method 2
Tk 2

W A

- ] Mozzle:

Press knob, select [Temperature] - [Nozzle], rotate the knob to adjust the nozzle temperature. ZENeH, %P [Temperature] - [Nozzle] , fEd&ietHol AT IRERIRE.

19



12 ;ﬁd the filament

1. When waiting for preheating, please hang the
filaments on the material rack.

1. ESHFRE LR, BREMEEREL,

For better printing, the end of filament is as
shown in the figure.

NEFEMBEIRFIEANESL, EREMREREEY
45°/ (WEFR) .

Insert filament into this position

BREMMNZAUESZE

2. Press the handle to let filaments pass through (Loose the spring and pull filament back and
forth to see if extrusion pressure is too high or too low; adjust the screw on the force arm if the
pressure is improper).

3. Insert filaments into filament tube; press the knob, select [Load Filament] to feed filaments to
the nozzle. When filaments extruded evenly, the loading is completed (Filaments can be fed to the
nozzle manually when the printer is preheated).

2 BERLNALNIEE, BELNEFIELNM,

3. BEMIBASLE, RENH, %D [Load Filament] , EMSBHMEEERL. HREYS KL
BEER (BREEMA, GUIFHERMENEL)

20



Load the filament
=8

Frint from Media
Configuration

About Printer

The methods of replacing filament:

1. Select [Unload Filament], waiting for the filament unload completed, pull filament out from the feeding assembly; repeat the load process.

2. To replace filament during the printing process, rotate the knob to slow the printing speed to 10% and cut off the filament nearby the feeding assembly.
Insert the new filament into the filament tube, adjust the printing speed to 100%, and resume printing.

BiREEN
1i&% [Unload Filament] , SFR4%M, BREMMELAH DML, ESHLSE,
2ATENSRR P EHRFEY, MERIEHGEREREAN10%, ERDHLIALEREVEEN. SHEMBERIANSLE, BETIMEEETR100%, KT,

21



Start printing
FHIRFTED

1. Ensure that the build plate has been leveled before printing.

2. Ensure that the filament has been loaded in an appropriate approach.

3. Please clean extruder before printing (Load the filament for a while to extrude all the melted filament printed last time).
4. Do not leave the printer unattended during operation.

1 ATENFHRETIEHRITEN ELTMETE;

2 fTENFHRRIEHAREM RRER, KBTS,

3 TENFRANB R B N EFEMBR T8 (BSLMTIRA B0 BN, BHL—RNE, HBR L RITONNEMESBHFL) ;
4. AAFERNBEAETOER T EA3DITENN,

( I
B@ ey
>
&
N J
Decompressed the slicing software package in the TF card and install it to Insert the TF card - press the knob - select [Print from Medial, select a file
your computer. Open the software, load the stl file for slicing, then saved to print.
the sliced file to the TF card. HBATFE, %EEH, D [Printfrom Media] , EFREITENNE,

BTFRPHT R RUELEROREFRRERW L, THRRYE, SAstihi
TR, BRENEEXHEFENTFR,

File names must be Latin letters or numbers, Chinese characters and other special symbols are unaccepted.
XHEBFEANT FERAYTF, FEARFREMIERTS

22



Start printing A

;:Faﬁ;TED 1 Note: Do not unplug the screen cable during printing.
TR ENERDTR. |

Print
$TED

Note: Notice the distance between the nozzle and the build plate during printing the first layer. If the distance is improper, please press knob, and select [Tune] -
[Babystep Z] to perform the Z-axis offset.

AR HTNE-BENERUBELSFAZENESARERN, EREREE, %4 [Tune] - [Babystep Z] #4TZHI*ME,

Flow:

When the offset value is positive, the nozzle and the build plate get farther; when the offset value is negative, the nozzle and the build plate get closer.
LIMZENER, BLS5FEERETX, SMZEARE, ELS5FENERE/N,

23



Mainboard Information
FIRER

X-axis motor port  Y-axis motor port Z-axis motor port Extrusion motor port TF card slot
XHEED YiEBHED ZHEBED B2BNED TFR1E

U

2

i )
| | Micro USB port
Micro USB#0

Screen port
BRREEO

Z-axis limit

Power port sensor port
ERER ZiPRA ML Rk Es O

Mainboard Y-axis limit

Normal fan port cooling fan sensor port

SRR FIRBOARS Xoaxis imit - ygype e

_ ) . sensor port e
Hotbed wire port Heating cable port thermistor port  thermistor port  y g s e
AR MAE  tubofan o TURREEE  BLAEEE  mmn
RIEXES

24



-

w

o wn

A w N =

o N O WU,

Printing Notice
FTENERSEIR

. The adhesion of glass build plate may decrease after long time using. Please apply proper amount of glue to keep and improve the adhesion.
. Warping issues may occur when print ABS filament in cold environment, you may use glue to enhance the adhesion. It's not recommended to print ABS

filament at extremely low temperature environment, as print will fail when printed model getting away from the build plate.

. There is a certain quivering on the build plate during the printing which may cause flatness changed. Thus please pay attention to the adhesion of the

first layer when printing model; if the distance of build plate and nozzle is improper, please re-level it.

. If printing effect is not accurate enough, check the tension of synchronous belt and make it neither too loose nor too tight. When synchronous belt

working well, please check the transmission ratio. Turn up the transmission ratio if the size gets smaller, or turns down the ratio if the size gets larger.

. If the accuracy of Z-axis height dimension is not good enough, please adjust the compensation setting of Z-axis for precision compensation.
. If the build plate shakes, use a wrench to adjust tightness of the pulley to the extent that the pulley cannot be rotated. Tightness is well adjusted when

slightly sliding the plate there gets no shaking.

. If X-axis assembly shakes, adjust the distance between the pulley and the structural section properly using an open-end wrench; the pulley is well

adjusted when you cannot go on rotating it.

. Optimal temperature for printing is 18~30°C. Too high or too low temperature is not good for printing results.

- WETFAKBERREIEEM TR, EEEREEKEINA,

CERBRESD, TONABSEMBSRERBIERERER, IRKBKIEEMINI . FRRERETENFEITENABSHE, BRERSZNTEERE.
FTHESEETIRPIRFERHNSHRTEERERK, TONETIEE-—BURINESES, SAESR, BEMRT.

CEHRRERT LERRRE, BARHINBSHTREARERE, BREAENRAEIR, B, BEAHESERS. BERSHERE, BEHENL: EMaRYT

mK, BRIMERLL; BERIRAN, BEXEML,

CEZMSERTEIRE, BXNZHMBITEEMS,

CERMTFEARNRSY, FERAARFEHEHBRNNAE, ERLAUEYN., HREBNTENFEABRY, RBLHBRUELTEERS,
L BEROXHAHERY, BERAFORFELPTBREEMNES., YAFRINLFAUENE, RBLEBRUELFESERTS,
CBRGTHIRRRER18-30°C, EREENHFRERE, B MITHNRE.

25



Trouble Shooting
M EIR{E

Q@

Q: How to upgrade the firmwares?
B anfar 4R ?
Insert the TF card into the card reader;
Insert the card reader into the USB interface of the computer;
Create a new folder named firmware in TF card;
Copy the xx.bin file into the "firmware" folder;
Insert the TF card into the TF card socket of the machine;
Restart the machine.

BTFRIBAIERES;
CEIERRIEABMUSBED;

3. FETFR P A Afirmware By ST ;

4. $TFfirmware X432, N E T fxx.bin3X 4 ;
5. TFREBARMGTFRIED;

6. EEME,

A:

N2 owAWN 2

Q:How to get the firmwares?
E AT 3R ER ?

A: Enter the official website <www.voxelab3dp.com> and download them at the
<Download Center>.
EERRE/FHHE support@voxelab3dp.com &/F8IE: 0579-82238189

Q: What if the model warps or is unable to stick to the build plate?
FTEMEEGERS, MAMMEITENTEREAN?

A: 1. The temperature of build plate was too low; increase its temperature
accordingly;
2. Filament failed to adhere or bond on the build plate, use glues to enhance the
adhesion;
3. Distance between the build plate and the nozzle is too far or the build plate is
not leveling enough; re-leveling the build plate accordingly.
1L PRBEREANE, BNEFERE;
2. MBASAMES (BIGRHKERUK, BEBMHIA)
3. FASBBEBAK, FAKATE, BEMEFE.

Q: What if the accuracy of model is not good?
BRETEIRI RREATN?

A: Please ensure the normal tension of the synchronous belt, neither loose nor tight.

BANBSTEERENERER, BEISERS.

26

: What if the screen turns dark?

BRAZETAREAN?

: 1. Please check whether the wire of screen has those questions: loose, plugged in

reverse, plugged in wrong position, tilted plugging;

2. Refresh the firmware to see if the screen can recover to normal.
3. Contact the after-sales personnel if necessary.

1L REFRAREEN . R, REISAMNENT, SHER—T,
2. EXREMN, RERIRE, EREERARAIS.

: What if the build plate cannot be heated?

RRTENR

: Please check the digital display of the temperature. If the temperature is improper,

please replace the thermistor. Otherwise, please replace the heating wires.

1L EERERTEDRE, EREUAKBARSE, FEERAHDE;
2 BESRIESRMA, MAMRGIRR, BER,

: What if the nozzle cannot be heated?

BREARNNR.

: 1. Please check the temperature on display screen; if the temperature is shown

abnormal, itis in the reason of thermistor. Please replace the thermistor and try
again;

2. If the temperature is shown normal, it may be in the reason of heating cable.
Please replace the heating cable and try again.

1. EFRERTEERE, AREUASEIRRE, FEERAKENE;

2 BEERERRMS, MABERE, FEE,

: What if the axis cannot be moved?

WMEEEH,

: 1. Check the wire of the electric motor;

2. Contact us by email listed.
Email: support@voxelab3dp.com
1. EENARRERE;

2. RRERAXS,

: What if the files are garbled and cannot be read?

XHEBT, ERART?

: Repair the model before slicing.

PR RIEEEEE,



C‘ Trouble Shooting
I

Q: What if the files on the TF card cannot be identified?
TFRPXHTHERA?

A: 1. Clean and wipe the TF card;
2. Format the TF card;
3. Replace the TF card.
1. BREEER
2. BAAEHR;
3. BiFEfER.

Q: What if knock and noise occur when nozzle returning to zero point?
EE—EAEESE , BATR, BREFE,
A: 1. Check whether the zero sensor is knocked and broken;
2. Check the lines and see whether the noises stop when pressing the sensor by
hand;
3. Contact us by email.
Email: support@voxelab3dp.com
LN SERRESH0ME, EEFMEIERE;
2. RBABRREERE, FHREERBEEREEFL;
3 BRERA,

Q: Unable to resume printing from power failure?
WTERZEFTThRE R AEfER .

A: It might be caused by different TF card. Make sure you are using the same TF card
before and after the power cut off.
W RIEERNTFRAR, BRFMEHERR—KTFFR,

Q: Too much filament oozing?
ERSTENR £ 8,
Reduce the printing temperature by 5~10°C;
Increase the traveling speed, or increase the with retraction length and speed.
EHIBEITEMRES-10°C;
EBHRASEERE, FERALEMEEAREMAE,

NN

27

Q:

A:

What if offset occurs on the printed model?
RESTENRB EATN?

1. Check the tightness of the synchronous belt and ensure it is correctly installed;
2. Slice the model again;

3. Reduce print speed;

4. Make sure operating temperature doesn't exceed its assigned set-point
temperature 30°C.

1LWABSHIKESN, EERSHRERKER

2 FTENRB S R

3. BARITENREE;

4. WIMBERRR EERTBINBRERSIEE30°C,

: Printer gets broken at the time of turning it on?

HEBBAMRIAT .

: It might be caused by dialing to the wrong voltage. You can dial to 110V or 230V

before power on. Please check whether the voltage is dialed correctly. If dialing
voltage to 110V yet the real power supply is 220V, damage will occur.

FXRBFROAER, REBERTRIIERNBEE.

: No filament coming out during printing?

BRENTENPRE4T .

: 1. Shorten the retraction length to avoid any abrasion;

2. Check whether the extruder is clogged, use a needle to clean it if necessary;
3. Confirm whether the filament feeding wheel is stuck, if it is, please clean it up.
1. BYEREHE, ERESXSZER,

2. MINBSLR AR, SERRERABEHEE

3. WINXLRBARERE, BREEBTETE,



ERRSEICR

Series No. Purchase from
SRS BN AEY

Tel. Contact
BXREIE BERA

Add.

bk

Fault Description:
BRI

o Please fill in this form carefully, cut out this form and mail it back to Voxelab together with the printer, or download this form from
www.voxelab3dp.com, fill in this form and mail it to support@voxelab3dp.com. After-sales service shall not be provided without this form.

BESWFRASIEE, B THBIRESEVoxelab, RESMRETEHTERRS.

0 Please contact your reseller to get after-sales service help if your printer is not purchased on official Voxelab website.

(}{) After-sales Service Registration Form
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
: WMEFEIEVoxelabEA FEMENEE, BEEKREMINRERNEEZHF.
|
|
|
|
|
|



After-sales Service

<ASC20200701 >

Note: The one who sells you the printer should be responsible for your after-sales service.

1. Voxelab grants all end-users a 12-month limited warranty for all Voxelab 3D printers (except the Voxelab extruder) and a 3-month warranty for Voxelab

FFF Extruder.

2. If Voxelab 3D printer fails during normal and proper use within the warranty period (judged by Voxelab engineers), Voxelab will provide users with free

maintenance services or remote after-sales support.

3. The warranty period starts from the outbound date, or starts from the invoice date if clear and confirmed invoice is provided.

4. Voxelab will repair or replace only the defective parts with new or reconditioned parts that are functionally equivalent or superior to those original

parts. The warranty period of replaced parts is the same as the printer.

Parts Excluded from This Warranty What is not covered

Build Tape Plastic Scraper
Build Plat Metal Scraper
USB Stick Allen Wrench
USB Cable Stamping Wrench
TF Card Tools Bag

Card Reader Accessories
Filament Glue

Filament Spool USB Flash Disk

* Voxelab extruder kit is always on
iteration and upgrading (Purchase
separately if you need).

- Unable to provide valid After-sales Service Card or serial No. (Including but not limited to lost, alter or

fuzzy cannot be confirmed);

- Damage(s) caused by improperly or incorrectly performed modifications, alterations or repair;

- Damage(s) caused by operation under improper environment (damp, wet or other extreme weather);
- Exterior scratch or flaw caused by abrasion, aging or normal use;

- The warranty period of printer or part has expired;

- -Damage(s) caused because having the printer repaired in repair shops unauthorized by Voxelab;

- Damage(s) caused by improperly installation, use or operation;

- Damage(s) caused by abuse (overloaded working), misuse;

- Damage(s) caused by using unauthorized spare parts or poor quality filament ;

- Damage(s) caused by using 3rd party software;

- Damage(s) caused by force majeure (such as a lightning strike, fire, earthquake, floods or any other

event beyond human control);

- Damage(s) caused by using 3rd party parts.



EBRSF

<SAC20200804>

VoxelabR FESHERSHIEN, MRAI3DITENHL2EIEVoxelabBE T FEME, 150AMELHERIKEE X,

1. VoxelabFrE3DITENHIS N A PRI 2D A BN ARER, HPFFFRAIDITENMNELRFREHN3MNA,
2. RRBREREHIEAARE (HVoxelabTRIFIFE) , BRREGEEBRGREFRAZS.

3. ERRSABMT AL BHNER. MEERMABHNEAR, NUREFEBHNELS.

4. EBEMTTRENELHEY, EFSRIRGNERSERS. SERGRRNESEENRRNEER,

UTBHEARIINRFTE UTBERAERFREER

TARE TS - TERBBERRARAFIS (BEX. KK ETERIA)
- BB ELBYRABRN;

FaemE SRYT) \
. R B B SR EVoxelabEA S AL E AL
L 2 REBE A B AR O TAETR T R T AL 038 8 XM SRR
U, TFRRBRE  AORT REEEER. ZAREREEHNNNIEREE;
USB%; TEE G

- BT AR Voxelabig BB TS AL 00 8 S A L AR ;

ITEDFEH L8 - BT AT RS RS RIS R

- TR B R R T B TS P Ai8 S SRR
BTFHRRE . EATERNRSHERRF;

BT (AEBUTHERY) . SRTERSERERIRE

- BT AR R RN SRR S SRR,

BMTFAPRY (59, REARBERBSE) EROSEHERIRF;
BATRER (AR, 8. BE. KRE) EROKERRF;

* BT VoxelabF @Bk SEIENT R, BELF
FEMTRMEEI,



Physical objects and final images might be distinct from the user manual due to

differences between printer models. Voxelab reserves final explanation rights.

RESRNERE, LNTREHRER, BUIMAE., AiBEREBRININE=L£REERAEME.

¥ Voxelab

Official Website: www.voxelab3dp.com E-mail: support@voxelab3dp.com
Address: Xianyuan Road NO.518, Wucheng District, Jinhua, Zhejiang, China.

W Voxelab (&) voxelabofficial
€) Voxelab g3 Voxelab 3D Printing

AT IRGZHRNEERAT

ik i IAEEHILIRKS18S

BEM: www.sz3dp.com

BE%E: support@voxelab3dp.com
ML EBIE: 400 886 6023

gz &

Official Website

Ll Tube

FC C€ 4.

P



